
 

 

 

 

TRIBHUVAN UNIVERSITY 

INSTITUTE OF ENGINEERING 

PULCHOWK CAMPUS 

 

THESIS NO: M – 107 – MSTIM – 2015/2019 

Performance Evaluation of Up-flow Anaerobic Sludge Blanket Reactor and 

Aerobic Digestor of Raj Brewery, Bhairahawa, Nepal 

 

by 

Amish Joshi  

 

A THESIS  

SUBMITTED TO THE DEPARTMENT OF MECHANICAL ENGINEERING 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS FOR THE 

DEGREE OF MASTER OF SCIENCE IN TECHNOLOGY AND  

INNOVATION MANAGEMENT 

 

DEPARTMENT OF MECHANICAL ENGINEERING 

LALITPUR, NEPAL 

 

 

NOVEMBER 2019 



 

ii 

 

COPYRIGHT 

The author has agreed that the library, Department of Mechanical Engineering, 

Pulchowk Campus, Institute of Engineering may make this thesis freely available for 
[...]
(Shahperi et al., 2016). The OLR can be changed by varying the COD concentration of 

influent, flow rate, HRT and volume of the reactor in accordance with the following 

relationship. 

OLR = 
� � ���

�
 = 

���

���
  …. 2.1 

where 

OLR = Organic loading rate (kg COD/m3d) 



 

19 

 

COD = Total chemical oxygen demand of influent (kgCOD/m3) 

Q = flow rate (m3/d) 

V = reactor volume (m3) 

HRT = Hydraulic retention time (days) 

The reactors seeded with granular activated sludge can give high performance 

within a brief startup period and can also adapt quickly to increase of OLR (Kalyuzhnyi 

et al., 1996). The effect of OLR on the performance of a UASB reactor depends on a 

number of factors which sometimes have a dissimilar effect, mostly contradictory, on 

the performance of UASB reactor(Leitão, 2004). Researchers have reported an increase 

in the efficiency of high rate anaerobic reactors with increasing OLR (Ren et al., 2009). 

However, that increase is up to a certain OLR, beyond which there occurs sludge bed 

flotation and excessive foaming in the gas-liquid-solids separator (GLSS); therefore a 

range of optimum OLR is usually recommended for a given temperature range and 

wastewater (Farajzadehha et al., 2012). Seghezzo operated pilot-scale UASB reactors 

with OLR of 0.6 kgCOD/m3·day (HRT of 6 hours and COD influent = 153 mg/L) and 

achieved maximum 63% COD removal efficiency at a low temperature of 

17°C.(Seghezzo, 2004). Higher than optimal OLR results in the accumulation of biogas 

in the sludge bed forming gas pockets that ultimately cause sludge flotation 

(Kalyuzhnyi et al., 1996).  

According to Leitao, as OLR is dependent on wastewater strength, up-flow velocity, 

and volume of reactor, it is thus also dependent on the applied HRT. Therefore, impact 

of OLR on reactor performance is not simple, as it is dependent on other parameters, 

which have opposing effects on the removal efficiency of UASB.(Leitão, 2004) 

 

2.8.4. Effect of pH 

The pH of an anaerobic reactor is especially important because methanogenesis 

process can proceed at a high rate only when the pH is maintained in the range of 6.3–

7.8 (Casserly and Erijman, 2003). In the case of domestic sewage, pH naturally remains 

in this range because of the buffering capacity of the acid-base system (carbonate 

system), and addition of chemical is not required (Van Haandel et al., 1994). 

Improvement in both hydrolysis and acidogenesis rates is achieved when treating 



 

20 

 

domestic wastewater using anaerobic reactor and pH 7 provides an optimal working 

environment for anaerobic digestion resulting into more than 80% TOC and COD 

removal (Zhang et al., 2005) 

 

2.8.5. Effect of Granulation 

In UASB reactor, long HRT have been found disadvantageous for the development 

of granular sludge (Batstone et al., 2005; Ren et al., 2009). In contrast, very short HRT 

lead to washout of biomass. Both situations are unacceptable for achieving optimum 

results from UASB reactor. Even though granulation has been considered essential for 

successful treatment of domestic wastewater in UASB reactors, these reactors are found 

to be effective even without granules. The high performance of the UASB reactor is 

based on the formation of an active sludge in the lower part of the reactor. The 

development of sludge bed occurs by the accumulation of incoming suspended solids 

and bacterial growth under specific conditions, due to the natural aggregation of 

bacteria in flocs and evolution of granules in the form of layered structure (Tay and 

Yan, 1996; Fang, 2000). These granules are not washed out from the reactor during 

operation of UASB. The diameter of the granulated sludge particles has been found in 

the range of 1.0 to 3.0 mm(Chou and Huang, 2005; Veronez et al., 2005; Vlyssides et 

al., 2008; Yetilmezsoy and Sakar, 2008). The granular suspensions have greater settling 

velocities (20–80 mh−1) as compared to upflow velocities (0.1–1.0 mh−1). Therefore, 

substantial quantity of biomass can accumulate in the reactor. Consequently, a high 

sludge loading rate (SLR) could be applied (up to 5 gCODgVSS−1day−1) with a 

relatively short HRT, less than 4 hours (Kalyuzhnyi et al., 1996). Formation of activated 

sludge is important, in either granular or flocculent form, in the reactor which ensures 

adequate removal efficiency even at high OLR (Shahperi et al., 2016). 

 

2.8.6. Effect of Volatile Fatty Acids  

In an anaerobic digestion system, there are two major groups of bacteria, which can 

either coexist or inhabit separately. The first group degrades organic matters and 

releases VFAs. Then the second group of micro-organisms converts these VFAs to 

methane and carbon dioxide. Organic acids formed during the digestion process are 

immediate products.  The system equilibrium is disturbed if the volatile organic acids 



 

21 

 

are produced more than they are utilized. Higher acid concentration results in the 

alkalinity reduction and consequently leads to pH drop. 

VFA and alkalinity together are the good indicators for evaluating the process 

stability of the anaerobic reactor since total alkalinity reflect both levels of VFA and 

bicarbonate, and under unstable conditions increased VFA reduce bicarbonate resulting 

in constant total alkalinity (Somasiri et al., 2006). If the ratio of VFA to alkalinity 

exceeds 0.8, the inhibition of methanogens occurs and process failure is apparent, 

increase above 0.3 to 0.4 indicate system instability and a proper ratio is between 0.1 

to 0.2 (Zhao and Viraraghavan, 2004). The optimum ratio of VFA to alkalinity should 

be less than 0.3 or 0.4. (Sanchez et al., 2005). 

 

 Up-flow Anaerobic Sludge Blanket System  

Currently there are several anaerobic reactor configurations that take advantage 

of anaerobic granules. The up-flow anaerobic sludge blanket (UASB) reactor is often 

utilized in industrial and municipal wastewater settings. The UASB reactor is one of 

the most common anaerobic digestion systems currently in use (Nelson et al., 2012). In 

the UASB reactor contains a blanket of granular sludge which is kept in suspension by 

the upward flow of wastewater into the system. The density of anaerobic granules in a 

UASB reactor needs to be large enough to resist the shear stress supplied by the 

hydraulic up-flow of the influent and the biogas. Excessive hydraulic loadings in a 

UASB can lead to the washout of biomass with the effluent (Bal and Dhagat, 2001). 

The UASB reactor requires a gas-liquid-solid separation device, which occupies 

between 16 and 25% of the reactor volume (Hashemian and James, 1990). This device 

must be properly operated and maintained to achieve the maximum treatment 

efficiency. Blockages in the gas separator compartment of the UASB can result in 

failure to separate solids from the effluent (Hashemian and James, 1990). Improper 

alignment of effluent weirs can also result in hydraulic short circuiting and reduced 

treatment efficiencies in the UASB (Heffernan et al., 2011). The sludge bed height of 

a UASB reactor needs to be controlled to prevent it from extending above the entrance 

of the gas liquid separator, thus increasing the potential to discharge solids with the 

effluent. The UASB reactor also requires an operator to control the sludge bed height 

in the reactor by appropriately discharging granular sludge (Heffernan et al., 2011).  



 

22 

 

 UASB System and Effluent Treatment Plant at Raj Brewery 

The UASB reactor at Raj Brewery is located at Hakui, Bhairahawa. The effluent 

treatment plant at Raj Brewery has a treatment capacity of 350 kiloliters per day 

consisting of equalization tank, buffer tank, a UASB reactor and a post wastewater 

treatment plant. The plant receives waste water from the brewery itself. The various 

components of effluent treatment plant and their functions is as follows: 

 Screen Chamber 

The effluent from the brewery and bottling plant is first screened in a screen chamber. 

Screen chamber separates large floating objects on water/from water and prevents those 

objects from entering the treatment plant and also safeguard against damage to any 

pumps, pipes and other equipment. 

 Oil and Grease Trap 

Oil and grease trap remove the oil and grease present in the brewery effluent after they 

are screened through the chamber. The oil and grease trap dimensions at Raj Brewery is 

2.0 m x 1.2 m 1.0 m. with a capacity of 2.4 m3. 

 Equalization Tank 

The equalization tank collects effluent that comes at widely fluctuating rate from oil and 

grease trap and helps to maintain the desired flow rate to downstream process. It also 

makes the effluent from oil and grease trap homogenous. The dimensions of equalization 

tank at Raj Brewery is 6.0m x 5.0m x 3.0m + FB with a capacity of 90.0 m3. 

 Buffer Tank/UASB Feed Tank 

Buffer tank receives brewery effluent from the equalization tank with fluctuation in pH 

value. The brewery effluent is treated in this tank before it is fed into the UASB reactor. 

pH is maintained around 7 in this tank by adding NaOH if the effluent is acidic and by 

adding HCl if the effluent from brewery is basic. The dimension of the buffer tank at 

Raj Brewery is 5.0 m x 1.8 m x 3.0m + FB with a capacity of 27.0 m3.  

 UASB Reactor 

It is the reactor where effluent from the buffer tank is treated at the bottom of the reactor. 

Sludge blanket composed from biologically formed granules are present at the bottom 

of the reactor. As effluent passes through this blanket, it is digested anaerobically 



 

23 

 

releasing biogas. The reactor is cylindrical with internal diameter of 6.7 meters and 

height of 5.5 meters. The capacity of the UASB reactor is 193.8 m3. 

 Primary Clarifier 

It receives effluent from the UASB tank. The main function of the primary clarifier is to 

separate the solid and liquid particles from the effluent. The surface loading rate of the 

primary clarifier is 1.0 m3/m2/hr. and the dimension of the tank is ɸ4.8 m with a height 

of 2.5m. 

 Aeration Feed Tank 

Aeration feed tank collects the effluent from the primary clarifier and feeds it to the 

aeration tank. Its dimensions are 3.0m x 3.0m x 3.0 m +FB with a capacity of 27.0 m3. 

 Aeration Tank  

The dimensions of aeration tank are 8.0mx 6.0m x 4.6m +FB with a capacity of 220.8 

m3. Inside aeration tank air and water comes in close contact to remove dissolved gases 

and dissolved metals through oxidation. 

 Secondary Clarifier 

The function of the secondary clarifier is to separate the solid and liquid particles from 

the effluent after aerobic digestion in the aeration tank. Its dimensions are ɸ5.3m with 

a height of 2.5 m and surface loading rate of 0.8 m3/m2/hr. 

 Clear Water Tank 

It collects the water particles that has been separated by the secondary clarifier. The 

tank capacity is 36.0 m3 with dimensions of 4.0m x 4.0m x 3.0m + FB. 

 Treated Water Tank 

The clear water is treated with hypochloride and is passed through multi-grade filter 

and activated carbon filter to further purify and reduce the odor in the water. 



 

24 

 

 

Figure 2. 5 Schematic Diagram of ETP at Raj brewery 

 



 

25 

 

 Findings of some relevant papers on wastewater treatment using UASB 

 Draaijer et al (1992) showed that there was an average reduction in COD, BOD 

and TSS concentration of 74, 75 and 75% respectively at a hydraulic retention 

time of 6 hours.  The biogas yield was 0.05 to 0.10 m3/kg COD removed.  The 

gas had 75 to 80% methane.  Also, during winter time the treatment efficiency 

and process stability remained good (Draaijer et al., 1992) 

 Goodwin & Stuart (1994) studied the anaerobic digestion of a liquid waste 

product from the malt whisky industry, in a UASB reactor and the investigation 

revealed that the COD reduction efficiency was 90% at an OLR of 15 kg COD/ 

m3.d with a retention time of 2.1 days (Goodwin and Stuart, 1994). 

 Pathe et al (1995) studied the performance of UASB reactor in the treatment of 

sugar mill effluent. It has been reported that more than 90% COD could be 

removed at lower loadings up-to 13 kgCOD/m3d and about 80% COD up to 25 

kg COD/m3d at HRT ranging from 4 - 24 hours. The methane content in the 

biogas was in the range of 70% -74%. (Pathe et al., 1995). 

 Joo – Hwa Tay & Yue – Gen Yan (1996) studied the brewery wastewater 

treatment in UASB reactor. The UASB performed stably with soluble COD and 

BOD removal efficiency of 89.1% and 91.3% respectively under Volumetric 

Loading Rate of 12.2 g COD /L.d and HLR of 4 hrs (Yan and Tay, 1996). 

 Subramaniam & Sastry (1998) reported that brewery mill wastewater, using 

Upflow Anaerobic Sludge Blanket Reactor, treated for COD removal from 

72.1% to 87% for the COD loading rates varying from 1.33 to 16 kg COD / m3/ 

d. (Subramaniam & Sastry, 1998) 

 Blonskaja et al (2003) studies of two-stage anaerobic treatment for distillery 

waste, the HRT ranging from 10 to 19 days at loading rates of 2.5– 5.1 kg COD/ 

m3d in the first stage, and upto 20–39 days, corresponding to loading rates 0.6–

2.5 kg COD/m3d in the second stage. The treatment efficiencies (COD 

removals) achieved was 54 and 93% in the first and second stage, respectively. 

(Blonskaja et al., 2003) 

 Parawira (2004), studied in an opaque beer factory for anaerobic brewery 

wastewater. The average COD reduction was 57% and total & settleable solids 

reduction was 50% & 90% respectively with HRT of 24 hrs. (Parawira, 2004)  



 

26 

 

 Parawira et al (2005) conducted a study on industrial anaerobic treatment of 

beer brewery wastewater on a full-scale UASB reactor seeded with activated 

sludge and reported a COD removal efficiency of 57% with a hydraulic 

retention time of 24 hrs. (Parawira et al., 2005) 

 Hampannavar and Shivayogimath (2010) studied the treatment of sugar waste 

water and reported that maximum COD removal efficiency of 89.4% was 

achieved. The COD removal rate linearly increased with increase in OLR. 

UASB design is feasible to treat sugar industry wastewater efficiently upto an 

OLR of 16 gCOD/Ld with a COD removal efficiency of 89% at much lower 

HRT of 6 h. The ratio of VFA to alkalinity was varied between 0.19-0.33 during 

the treatment. When the OLR increased to 24 gCOD/Ld, the VFA to alkalinity 

ratio reached a value of 0.7 indicating, system instability; During that period 

alkalinity dropped to 1251 mg/L as CaCO3. (Hampannavar and Shivayogimath, 

2010) 

 Sankar Ganesh et al. (2012) studies on treatment of low-strength effluents by 

UASB reactor and its application to dairy industry wash waters and reported 

that the reactors achieved treatment efficiency of the order of 75 to 85% and 

were able to withstand shock-loads without adversely affecting the treatment 

efficiency. (Sankar Ganesh et al., 2012) 

  



 

27 

 

CHAPTER THREE: RESEARCH METHODOLOGY 

The basic methodology of the research work is as follows: 

 

Figure 3. 1 Methodology Flow Chart 

 

 Literature Review 

Literature review comprises of reviewing the existing national as well as international 

journals, reports, articles, documents and analyzing the standard protocol suitable in 

context of Nepal. Similar research works done globally were reviewed from 

international journal articles and their conclusions were analyzed. 

 



 

28 

 

 Data Collection 

Data collection was carried out from primary as well as secondary sources including 

both qualitative and quantitative data types. The effluent treatment plant at Raj Brewery 

was used as primary source of data. Data regarding the various parameters during 

operation of ETP plant were collected by direct interviews with concerned personnel 

during field visit. Up-flow Sludge Blanket Reactor for Effluent Treatment of Raj 

Brewery selected for study was located at Hakui, Bhairahawa.  Raj Brewery has a beer 